
Texas Commission on Environmental Quality 

Texas Commission on Environmental Quality 

INTEROFFICE MEMORANDUM 

To: Office of Chief Clerk DATE:   March 14, 2023
 
From: Bobby Salehi  

Staff Attorney 
Environmental Law Division 

Subject: Backup Documents Filed for Consideration of Hearing Requests at 
Agenda 

Applicant:  Rohm and Haas Texas Incorporated 
Proposed Permit No.: WQ0000458000 
Program: Water 
Docket No.: TCEQ Docket No. 2022-1586-IWD 

Enclosed please find a copy of the following documents for inclusion in the 
background material for this permit application: 

• Draft permit 
• Statement of Basis/Technical Summary and ED’s preliminary decision 
• Compliance history report 
 
[...]
stormwater from construction activity on an intermittent and flow-variable basis via 
Outfall 009; and treated process wastewater, stormwater, treated utility wastewaters, 
sanitary wastewater, untreated utility wastewater, and stormwater from construction 
activity at a daily average flow not to exceed 2.5 MGD via Outfall 011. 

The executive director has reviewed this action for consistency with the goals and policies 
of the Texas Coastal Management Program (CMP) in accordance with the regulations of 
the General Land Office and has determined that the action is consistent with the 
applicable CMP goals and policies. 

B. WATER QUALITY SUMMARY 

Discharge Routes 
The discharge route is via Outfalls 001, 009, and 011 directly to the Houston Ship 
Channel Tidal; via Outfalls 002, and 004 to the Tucker Bayou portion of the Houston 
Ship Channel Tidal; and via Outfall 003 to East Fork Patrick Bayou, thence to Patrick 
Bayou, thence to the Houston Ship Channel Tidal in Segment No. 1006 of the San Jacinto 
River Basin. The unclassified receiving water use is no significant aquatic life use for East 
Fork Patrick Bayou. The designated uses for Segment No. 1006 are navigation and 
industrial water supply. Effluent limitations and conditions established in the draft 
permit comply with state water quality standards and the applicable water quality 
management plan. The effluent limits in the draft permit will maintain and protect the 
existing instream uses. Additional discussion of the water quality aspects of the draft 
permit can be found at Section X.D. of this fact sheet. 

Antidegradation Review 
In accordance with 30 TAC § 307.5 and TCEQ’s Procedures to Implement the Texas 
Surface Water Quality Standards (June 2010), an antidegradation review of the 
receiving waters was performed. A Tier 1 antidegradation review has preliminarily 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 15 

determined that existing water quality uses will not be impaired by this permit action. 
Numerical and narrative criteria to protect existing uses will be maintained. This review 
has preliminarily determined that no water bodies with exceptional, high, or 
intermediate aquatic life uses are present within the stream reach assessed; therefore, 
no Tier 2 degradation determination is required. No significant degradation of water 
quality is expected in water bodies with exceptional, high, or intermediate aquatic life 
uses downstream, and existing uses will be maintained and protected. The preliminary 
determination can be reexamined and may be modified if new information is received. 

Endangered Species Review 
The discharge from this permit is not expected to have an effect on any federal 
endangered or threatened aquatic or aquatic-dependent species or proposed species or 
their critical habitat. This determination is based on the United States Fish and Wildlife 
Service’s (USFWS’s) biological opinion on the State of Texas authorization of the TPDES 
(September 14, 1998; October 21, 1998 update). To make this determination for TPDES 
permits, TCEQ and EPA only considered aquatic or aquatic-dependent species occurring 
in watersheds of critical concern or high priority as listed in Appendix A of the USFWS’s 
biological opinion. The determination is subject to reevaluation due to subsequent 
updates or amendments to the biological opinion. The permit does not require EPA 
review with respect to the presence of endangered or threatened species. 

Impaired Water Bodies 
Segment No. 1006 is currently listed on the State’s inventory of impaired and threatened 
waters (the 2020 CWA Section 303(d) list). The listing is for elevated bacteria in 
Goodyear Creek from confluence with Greens Bayou Tidal to Granada Street in Harris 
County (AU1006_05). The listings are also for dioxin and polychlorinated biphenyls 
(PCBs) in edible tissue in Houston Ship Channel Tidal-from the Greens Bayou confluence 
to the Patrick Bayou confluence (AU 1006_01); Houston Ship Channel Tidal-from the 
Patrick Bayou confluence to the Houston Ship Channel/San Jacinto River Tidal (1005) 
confluence (AU 1006_02); Greens Bayou Tidal-from the Houston Ship Channel 
confluence to a point 0.7 kilometers (km) (0.4 miles) upstream of the Halls Bayou 
confluence (AU 1006_03); Patrick Bayou Tidal-from the confluence with the Houston 
Ship Channel to 100 meters (m) (328 feet) upstream of the railroad bridge (AU 
1006_04); Goodyear Creek-from confluence with Greens Bayou Tidal to Granada Street 
in Harris County (AU 1006_05); Tucker Bayou-from the Houston Ship Channel 
confluence to a point 2.7 km (1.7 miles) upstream (AU 1006_06); Carpenters Bayou-from 
the Houston Ship Channel confluence to the lower boundary of 1006B (2.3 m/ 1.4 miles) 
upstream from the Houston Ship Channel confluence) (AU 1006_07). In addition, the 
listing is also for toxicity in sediment in Patrick Bayou Tidal (AU1006_04). 

Bacteria: This facility is authorized to discharge treated sanitary wastewater at Outfalls 
001, 009, and 011. The existing permit includes daily average and daily maximum 
Enterococci limits of 168 CFU or MPN per 100 mL and 500 CFU or MPN per 100 mL, 
respectively.  There have been no violations of bacteria limits during the period reviewed, 
as discussed in Section VI of this Fact Sheet. This major amendment request does not 
increase bacteria limits nor increase the amount of sanitary wastewater discharged. The 
draft permit is not expected to contribute to the bacteria impairments of the receiving 
water. 

Dioxin:  Dioxin is a pollutant associated with the bleached pulp mill waste stream, 
which is a waste stream not associated with the operation of this facility. The permittee 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 16 

indicated in the application that there is no reason to believe dioxins are present in the 
effluent. Therefore, this permit action is not expected to contribute to the dioxin 
impairment in the receiving segment. 

PCBs in edible tissue:  
The application effluent sample data1 indicate that PCB’s are not present in the 
discharges from this facility. Therefore, this permit action is not expected to contribute to 
the PCBs impairment in Segment No. 1006. 

Toxicity in sediment: The impairment listing for toxicity in sediment includes only 
Patrick Bayou Tidal. Outfall 003 is the only outfall authorized in the draft permit that 
discharges to Patrick Bayou.  This outfall is authorized to discharge utility wastewater 
(only during stormwater events), non-process area stormwater, hydrostatic test water 
from clean tankage, and stormwater from construction activity. The major amendment 
request does not include the addition of new wastestreams.  The draft permit is a renewal 
of the contributing wastestreams authorized in the existing permit and is not expected to 
contribute to the toxicity in sediment impairment in the receiving segment.  

Completed Total Maximum Daily Loads (TMDLs) 
There are no completed TMDLs for Segment No. 1006.   

C. TECHNOLOGY-BASED EFFLUENT LIMITATIONS/CONDITIONS 

1. GENERAL COMMENTS 

Regulations in 40 CFR require that technology-based limitations be placed in 
wastewater discharge permits based on effluent limitations guidelines, where 
applicable, or on best professional judgment (BPJ) in the absence of guidelines. 

The draft permit authorizes discharge of treated process wastewater, stormwater, 
treated utility wastewaters, sanitary wastewater, untreated utility wastewater, and 
stormwater from construction activity at a daily average flow not to exceed 8.4 
MGD via Outfall 001; utility wastewater, non-process area stormwater, 
hydrostatic test water from clean tankage, and stormwater from construction 
activity via Outfalls 002, 003 and 004 on an intermittent and flow-variable basis; 
treated process wastewater (primarily when the diffuser sump pump capacity is 
exceeded at Outfall 001 or other emergency discharge situations occur), 
stormwater, treated utility wastewaters, sanitary wastewater, untreated utility 
wastewater, and stormwater from construction activity on an intermittent and 
flow-variable basis via Outfall 009; and treated process wastewater, stormwater, 
treated utility wastewaters, sanitary wastewater, untreated utility wastewater, and 
stormwater from construction activity at a daily average flow not to exceed 2.5 
MGD via Outfall 011.  

The discharge of treated process wastewater via Outfalls 001, 009, and 011 from 
this facility is subject to federal effluent limitation guidelines at 40 CFR Parts 414 
and 415. A new source determination was performed, and the discharge is not a 

 
1 Rohm and Haas Texas Incorporated’s TCEQ-10055 (05/10/2019) Industrial Wastewater Permit 
Application Technical Report 1.0, Worksheet 2.0, Pollutant Analyses Requirements. 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 17 

new source as defined at 40 CFR §122.2. Therefore, new source performance 
standards (NSPS) are not required for this discharge. 

The discharges of stormwater, treated utility wastewaters, and untreated utility 
wastewater via Outfall 001; utility wastewater, non-process area stormwater, and 
hydrostatic test water from clean tankage via Outfalls 002, 003 and 004; 
stormwater, treated utility wastewaters, and untreated utility wastewater via 
Outfall 009; and stormwater, treated utility wastewaters, and untreated utility 
wastewater via Outfall 011 are not subject to federal effluent limitation guidelines 
and any technology-based effluent limitations are based on best professional 
judgment. 

The discharge of stormwater associated with construction activities via Outfalls 
001, 002, 003, 004, 009, and 011 is not subject to federal effluent limitation 
guidelines, and any technology-based effluent limitations are based on BPJ and 
the Construction General Stormwater Permit (TXR150000). Effluent 
limitations for the discharge of treated sanitary wastewater via Outfalls 001, 
009, and 011 are based on BPJ, 30 TAC Chapter 309, and water quality 
screening. 

The two wastewater systems at this facility are the West Wastewater Treatment 
Plant (WWTP; via Outfall 001 and 009) and East Wastewater Treatment Plant 
(EWTP; via Outfall 011). The WWTP consist of primary separation (including 
an organics/oily water separator), neutralization, equalization, secondary 
separation, activated sludge aeration, clarification, and sludge dewatering via 
belt filter press. The EWTP consists of separation (specifically for HT-2 solvent 
stripper process wastewaters), equalization, activated sludge aeration, 
clarification, and discharge down an aeration ladder. Solids generated are 
gravity thickened before being pumped to the WWTP and routed to the belt 
filter press.  

2. CALCULATIONS 

See Appendix A of this fact sheet for calculations and further discussion of TBELs 
proposed in the draft permit. 

TBELs for pH at all outfalls; TOC and oil and grease at Outfalls 002, 003, and 
004 are continued from the existing permit.  

Technology-based effluent limitations for total copper, total nickel, and pH at 
Outfall 001; total zinc at Outfall 009; BOD5, TSS, COD, total cyanide, 
acenaphthene, acenaphthylene, acrylonitrile, anthracene, benzene, 3,4-
benzofluoranthene, benzo(k)fluoranthene, bis(2-ethylhexyl) phthalate, carbon 
tetrachloride, chlorobenzene, chloroethane, chloroform, 2-chlorophenol, 
chrysene, di-n-butyl phthalate, 1,2-dichlorobenzene, 1,3-dichlorobenzene, 1,4-
dichlorobenzene, 1,1-dichloroethane, 1,2-dichloroethane, 1,1-dichloroethylene, 
1,2-trans dichloroethylene, 2,4-dichlorophenol, 1,2-dichloropropane, 1,3-
dichloropropylene, diethyl phthalate, 2,4-dimethylphenol, dimethyl phthalate, 
4,6-dinitro-o-cresol, 2,4-dinitrophenol, 2,4-dinitrotoluene, 2,6-dinitrotoluene, 
ethylbenzene, fluoranthene, fluorene, hexachlorobutadiene, hexachloroethane, 
methyl chloride, methylene chloride, naphthalene, nitrobenzene, 2-nitrophenol, 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 18 

4-nitrophenol, phenanthrene, phenol, pyrene, tetrachloroethylene, toluene, 1,2,4-
trichlorobenzene, 1,1,1-trichloroethane, 1,1,2-trichloroethane, trichloroethylene, 
and vinyl chloride at Outfall 010; and COD at Outfall 011 are applied in the draft 
permit. 

The following technology-based effluent limitations are proposed in the draft 
permit, revised limits are in bold:  
 

Outfall Pollutant Daily Average, 
lbs/day 

Daily Maximum, 
lbs/day 

001 Copper, total 9.68 22.6 
 Nickel, total 11.3 26.6 
 pH in SU 6.0-9.0 

002, TOC N/A 75 mg/L 
003, Oil and grease N/A 15 mg/L 
004 pH in SU 6.0-9.0 
009 Total Zinc N/A 17.4 

 pH in SU 6.0-9.0 
010 BOD5 1,575 3,928 

 TSS 5,698 17,036 
 COD 14,020 28,040 
 Total Cyanide 207 584 
 Acenaphthene 0.565 1.52 
 Acenaphthylene 0.565 1.52 
 Acrylonitrile 2.47 6.22 
 Anthracene 0.565 1.52 
 Benzene 0.951 3.50 
 3,4-Benzofluoranthene 0.591 1.57 
 Benzo(k)fluoranthene 0.565 1.52 
 Bis(2-Ethylhexyl) Phthalate 2.65 7.17 
 Carbon Tetrachloride 0.463 0.977 
 Chlorobenzene 0.386 0.720 
 Chloroethane 2.67 6.89 
 Chloroform 0.540 1.18 
 2-Chlorophenol 0.797 2.52 
 Chrysene 0.565 1.52 
 Di-n-Butyl Phthalate 0.694 1.47 
 1,2-Dichlorobenzene 1.98 4.19 
 1,3-Dichlorobenzene 0.797 1.13 
 1,4-Dichlorobenzene 0.386 0.720 
 1,1-Dichloroethane 0.565 1.52 
 1,2-Dichloroethane 1.75 5.42 

010 1,1-Dichloroethylene 0.411 0.643 
 1,2-trans-Dichloroethylene 0.540 1.39 
 2,4-Dichlorophenol 1.00 2.88 
 1,2-Dichloropropane 3.93 5.91 
 1,3-Dichloropropylene 0.745 1.13 
 Diethyl Phthalate 2.08 5.22 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 19 

Outfall Pollutant Daily Average, 
lbs/day 

Daily Maximum, 
lbs/day 

 2,4-Dimethylphenol 0.463 0.925 
 Dimethyl Phthalate 0.488 1.21 
 4,6-Dinitro-o-Cresol 2.01 7.12 
 2,4-Dinitrophenol 1.83 3.16 
 2,4-Dinitrotoluene 2.90 7.33 
 2,6-Dinitrotoluene 6.55 16.5 
 Ethylbenzene 0.822 2.78 
 Fluoranthene 0.643 1.75 
 Fluorene 0.565 1.52 
 Hexachlorobutadiene 0.514 1.26 
 Hexachloroethane 0.540 1.39 
 Methyl Chloride 2.21 4.88 
 Methylene Chloride 1.03 2.29 
 Naphthalene 0.565 1.52 
 Nitrobenzene 0.694 1.75 
 2-Nitrophenol 1.05 1.77 
 4-Nitrophenol 1.85 3.19 
 Phenanthrene 0.565 1.52 
 Phenol 0.386 0.668 
 Pyrene 0.643 1.72 
 Tetrachloroethylene 0.565 1.44 
 Toluene 0.668 2.06 
 1,2,4-Trichlorobenzene 1.75 3.60 
 1,1,1-Trichloroethane 0.540 1.39 
 1,1,2-Trichloroethane 0.540 1.39 
 Trichloroethylene 0.540 1.39 
 Vinyl Chloride 2.67 6.89 
 pH in SU 6.0-9.0 

011 COD 2,983 5,988 
 pH in SU 6.0-9.0 

 
3. 316(B) COOLING WATER INTAKE STRUCTURES  

a. SCREENING 

The facility obtains water from a public water system (PWS No. 
TX1010013), for cooling purposes. The use of water obtained from a 
public water system for cooling purposes does not constitute the use of a 
cooling water intake structure; therefore, the facility is not subject to 
Section 316(b) of the CWA or 40 CFR Part 125, Subpart J. 

b. PERMIT ACTION 

Other Requirement No. 8 has been revised to require the permittee to 
notify the TCEQ of any changes in the method by which cooling water is 



Rohm and Haas Texas Incorporated 
 TPDES Permit No. WQ0000458000 

 
FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION  

 
Page 20 

obtained. Upon receipt of such notification, the TCEQ may reopen the 
permit to include additional terms and conditions as necessary. 

D. WATER QUALITY-BASED EFFLUENT LIMITATIONS/CONDITIONS 

1. GENERAL COMMENTS 

The Texas Surface Water Quality Standards found at 30 TAC Chapter 307 state 
that surface waters will not be toxic to man from ingestion of water, consumption 